

TEST REPORT

NO. 04914-16-0367

Asbesco (India) Private Limited
1-A, K.B.R Complex, 4 Ho-chi-Min Sanari
Kolkata 700071
INDIA

CLIENT

Asbesco

MANUFACTURER

Fittings for terminating conductor wire (bolted type clamps / 4 types)

TEST OBJECT

AT-12A
AT-15C
AB-133A for quail conductor
AB-133A for quad messenger wire

TYPE

Test samples (three items of each type)

SERIAL NO.

			RATED CHARACTERISTICS GIVEN BY THE CLIENT
AT-12A	SMFL	36 kN	
AT-15C	SMFL	45 kN	
AB-133A for quail conductor	SMFL	36 kN	
AB-133A for quad messenger wire	SMFL	45 kN	

Client's instructions with reference to IEC 61284: 1997-09

NORMATIVE DOCUMENT

- Visual examination
- Dimensional verification
- Hot dip galvanizing
- Mechanical damage and failure load test
- Mechanical damage and failure load test of the attachment point used during erection
- Clamp bolt tightening test

RANGE OF TESTS PERFORMED

From 06 June 2016 to 08 June 2016

DATE OF TEST

All acceptance criteria for the performed tests based on client's instructions with reference to IEC 61284: 1997-09 were met

TEST RESULT



H. ZINNBAUER
Head of Centre of Competence
High-Power/High-Voltage
Berlin, 05 July 2016



M. SCHRÖDER-HESKE
Test engineer in charge

